

## Certificate Of Analysis

**Product No.** B608845  
**Product Name:** Tak  
**CAS NO.** 14807-96-6  
**Lot No.** T22388  
**Inspection Date:**  
**Reinspection Date:**

Test	Specification
APPEARANCE	White to off-white powder
MESH SIZE	~8000
Fe <sub>2</sub> O <sub>3</sub> %	0-0.2
CaO, %	0-5.0
IGNITION RESIDUE	0%-10.0%

